c o=~
TES
oY
ol —
5T =
%5
253
ada
[ajp=p==

o)
S e
© O
O]

www.dakecorp.com

a Laguna Tools Company

ELECTRICAL DIAGRAM

Tvery

€102/50/60 YBELS ONIAVAE VA
3SVHd-T LIDA 021 SS3dd MIAd  S2S-8S 300N 3NV

NYDOIHOIN ‘NIAVH ONVD
NOILYAOdA0T IAVA

0

SLINV43C 01 13S3---211id

0

NOLLN3L3Y aQYOIN3A0 A010N---T11d

07

1 3Wll NOILYA3T3030---0 Tid

» |07

1 3WIL NOILYN313J3V-~--601d

0

3INIHISTN 0334S---801d

0

300N dD1S~-~-£01d

2

323NAS _1avis——-9

= | 06

AONINOINS WNRIXYH---S

= | 00t

AIN3NODI¥S WNKINIK

09

=

NIJAND AVOTIAIAD JDLOR-~~f

09

Z1¥3H 31VIdINYN 3010k

og2

ajo|o|o|aja

1I0A 3LV Td3WYN dDLDN: (1)

ONILL3S

ONILL3S 1INV43A AJYDLOVI LV NIV SYILIWVIVC ¥3HIO TV
3NYA NMOHS 0L S¥313WVAVd ONIADTIDS 3HL 13S =

AIGWNN/Y3LINVAYD

oanra+

n

A3 NIR/NOILONIC

STVYNIWN3EL O/1 TRNANOD

STIVLI30 ONIWRYEOOUd ANV NOLLYTIVASNI d3HIdNd 3804
YNNVW SNOILVA340 1INN 0L 33433

€@ T
QA3 NR/INVIS i
i Az mmmu ani
- d0LS e
1 L
ronaoSRS AR

[it5] gdo | €9
aun ELT EL/M
M= 2L/ 2705 [TAaN
¥DLOW IAING > ®
SS3ud TN and 1170 179 | 3NIT

EO0INOdIA- 422
SATNE AJN3NOINS FIEVLSNCAY A3TAVAE NI

4N3N

3SYHI-T1 JVA omuﬁ

quo
3N

REV012021

18

977400-1V


http://www.dakecorp.com/

Dake Corporation
1809 Industrial Park Dr
® Grand Haven, Ml 49417
www.dakecorp.com

a Laguna Tools Company

EXPLODED VIEWS & PART LISTS

977400-1V 19 REV012021


http://www.dakecorp.com/

Dake Corporation
1809 Industrial Park Dr
® Grand Haven, Ml 49417
www.dakecorp.com

a Laguna Tools Company

Item No. | Part Description Part No.
1 Base 301041
2 Flange 301043
3 Spring Washer (4x) 13mm
4 Screw (M13 x 16mm L) 300999
5 Column 301045
6 Rack 301046
7 Handle 301048
8 Clamp Bolt 301049
9 Clamp Bolt 301051
10 Table Arm 301053
11 Table Bracket 301054
12 Worm 301056
13 Collar 301058
14 Feed Handle (3x) 301059
15 Lock Handle 301070

15A Lock Screw 302818
16 Feed Head 301069
17 Spindle Scale 301072
18 Feed Shaft 301074
19 Belt Adjust Handle 301076
20 Wing Bolt 301078
21 Road — A 301080
22 Motor Plate 301081
23 Road - B 301083
24 Head 301084
25 Spring Base N/A
26 Switch 301062
27 Spring & Cap 301064
28 Motor Pulley 301065
29 Belt 301066
30 Screw (4x) 300998
31 Pulley Cover 301068
32 Insert Pulley Nut 301086
33 Spindle Pulley 301087
34 Insert Pulley Shaft 302217
35 Middle Pulley 301090
36 Screw & Spring (2x) 301092
37 Belt A23 301093
38 Middle Pulley Shaft 301094
39 Bearing 6203Z 300987

977400-1V 20 REV012021


http://www.dakecorp.com/

Dake Corporation
1809 Industrial Park Dr
® Grand Haven, Ml 49417
www.dakecorp.com

a Laguna Tools Company

Item No. | Part Description Part No.
40 Bearing 6203Z 300987
41 Table 301096
42 Quill 301097
43 Bearing 300990
43 Bearing 300989
44 Spindle 301100
45 Arbor 301102
46 Seal N/A
47 Wedge 301103
48 Belt Cover Interlock Switch 300992
49 Motor 300994
50 Plexiglass Chuck Guard 300995
N/A Chuck (16mm) 301966
N/A Key (16mm) 301967

Additional Parts:

Item No. | Part Description Part No.
1 Top Cover 87377
2 Drive Unit 302704
3 E-Stop Name Plate 301904
4 E-Stop Button 716538
5 Back Mounting Plate 87378
6 Bracket 87382
7 Selector Name Plate 302746
8 Selector Switch 302730
9 Switch Mounting Box 87379

977400-1V 21 REV012021


http://www.dakecorp.com/

Dake Corporation
1809 Industrial Park Dr
® Grand Haven, Ml 49417
www.dakecorp.com

a Laguna Tools Company

Parts not shown:

Part Description Part No. | Qty.
Cord set with Plug 300529 1
Motor Grommet 300540 1
Contact Block N.O. 301782 2
Metal Latch 301785 1
Cable 4 Wire 302683 1
Bolt for Mounting Bracket (5/16”-18 x 3/4") 43314 2
Washer for Mounting Bracket (5/16” Flat) 43632 2
Lock Washer for Mounting Bracket (5/16”) 43644 2
Nut for Mounting Bracket (5/16”-18, heavy) 43911 2
Top Mounting Screw for Top Bracket (#10-24 x 24) 43847 2
Nut for Top Mounting Screw (#10-24) 43905 2
Self-tapping Screw 43881 7
Connector Cord 75151 2
Conduit Locknut (1/2”) 75257 2

Please contact factory for current prices.

ORDERING INFORMATION

Parts are available for direct purchase from Dake or through a distributor. When placing a parts
order, you will need to provide the part number, name of part, and model number. All parts
shipped F.O.B. Factory in Grand Haven, Mi

977400-1V 22 REV012021


http://www.dakecorp.com/

	DAKE Standard Limited Warranty
	Return & Refund Policy
	SPECIFICATIONS
	SAFETY
	SET UP
	UNCRATING AND INSTALLATION
	GROUNDING INSTRUCTIONS

	CONTROLS
	OPERATION
	TAPPING OPERATIONS USING REVERSE FEATURE
	DRILL/CHUCK INSTALLATION
	INSTALLATION OF DRILL BIT
	TOOLING REMOVAL
	TABLE HEIGHT ADJUSTMENT
	TABLE SWING ADJUSTMENT
	FEED DEPTH ADJUSTMENT
	WORK HOLDING
	SPEED ADJUSTMENT

	MAINTENANCE
	TROUBLESHOOTING
	ELECTRICAL DIAGRAM
	EXPLODED VIEWS & PART LISTS
	ORDERING INFORMATION



